(@ cetecom

Annex 1: Measurement diagrams 20-1-0170701T08a-C4-A1l

Number of pages:

Testing company:

Product:
Model:

FCCID:

Testing has been
carried out in
accordance with:

71

CETECOM GmbH

Im Teelbruch 116

45219 Essen Germany

Tel. +49 (0) 20 54 / 95 19-0
Fax: + 49 (0) 20 54 / 95 19-150

Avionics device
RMAX

2AZDJ-RMAX01

Title 47 CFR, Chapter |
FCC Regulations, Subchapter B

Date of Report: 2021-0ct-29

Applicant: AIRBUS OPERATIONS S.A.S

IC: Contains 2417C-EM75

Part 22 Subpart H, Part 24 Subpart E, Part 27 Subpart C, Part 90 Subpart S,

Part 15, Subpart C, §15.209

RSS-132, Issue 3; RSS-133, Issue 6; RSS-130, Issue 2, RSS-139, Issue 3, RSS-199, Issue 3,

RSS-Gen, Issue 5

Deviations, modifications or clarifications (if any) to above mentioned documents are written

in each section under "Test method and limit".

The test results relate only to the individual items which have been tested. This report shall not be reproduced in parts without
the written approval of the testing laboratory

© Copyright: All rights reserved by CETECOM




20-1-0170701T08a-C4-Al

Table of Contents

1 Y 1o Ty U Yo =T ol e L= T=d = o LTSRS 3
1.1  Radiated field strength emissions DEIOW 30 IMHZ ......ccueieiiiiiicie ettt s te et e et e e sae e st e e sneeenneensaeenees 3
1.2 Radiated spurious €missions @abOVE 30 IMTHZ ..........ueiiiiiiiiiiiicciee ettt et e et e e e ta e e e eabe e e sbaeeessbaeeesabaeessteeesnsaees 13
O T o [ 1 =To - TaTo I e =TRSO P PP PPPPR 28
1.4  Radiated band-edge, LTE BAnd 41 .......ccccciiiiiiiieiiiee ettt e eitee ettt e eevee e s stte e e s taeeesabaeessbeeaesbaeesasbaeesstseeasssesesnbaeessseeeaseeens 52
1.5 Radiated band-edge, LTE BANd 26 .......cccciiiiiiiiieiiieeeciteeeriee e ettt e eeteeaestte e e s taeeeeabaeessbeesessaeesassaeesstseeanssesesnbaeesnsseeessseens 60
1.6 Radiated band-edgE, LTE BANG 7 ........oooiiiiiiiieieiiie ettt ettt et e e et e e sttt e e st e e s abe e e sbbe e e saabaeesabbeeesabeeesastaeennsaeens 64

CETECOM_TR20-1-0170701T08a-C4-Al 2/71



20-1-0170701T08a-C4-Al

(@ cetecom

1 Measurement diagrams
1.1 Radiated field strength emissions below 30 MHz

2.201_H_field_LTE_FDD_B02_CH_18700

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: npe

Operating Mode: LTE_FDD_B02_CH_18700

Power during tests: 28VDC

Comment 1: EUT Standing

Comment 2:

Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum
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2.202_H_field_LTE_FDD_B02_CH_18700

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: npe

Operating Mode: LTE_FDD_B02_CH_18700

Power during tests: 28V DC, 110V/60Hz, full loaded batteries

Comment 1: EUT laying

Comment 2:

Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
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2.401 Traffic_ mode LTE FDD B04 CH 20300

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFra

LTE_FDD_04 | CH_20300 | BW20 | 1RBlow
28V DC, 110V/60Hz, full loaded batteries
Channel low/middle/high

Humidity : 52%rH; Temperature: 20°C
1
Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
BOT
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2.501_Traffic_mode_LTE_FDD_B05_CH_20625

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

TFra

LTE_FDD_05 | CH_20625 | BW5 | 1RBlow
Humidity : 53%rH; Temperature: 20°C

1

Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
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2.701_H_field_LTE_FDD_B07_CH_20800

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report
Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

npe
LTE_FDD_B07_CH_20800
28VDC

EUT laying

Humidity : 44%rH; Temperature: 19°C

1
Passed

PMT number: 20-1-01707S05_C01
Full Spectum
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2.1201_H_field_LTE_FDD_B12_CH_23035

Common Information

Test Description: Magnetic Field Strength Measurement related to 30/300 m distance
Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
Version of Testsoftware: EMC32 V10.50.0

Distance correction: used accord. table, pls. see test report

Technical Data: Please see page 2 for detailed data of measurement setup

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation

Used Filter: bypass

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 4

Operator: npe

Operating Mode: LTE_FDD_B12_CH_23035

Power during tests: 28VvDC

Comment 1: EUT laying

Comment 2:

Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum
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2.1301_H_field_LTE_FDD_B13_CH_23230

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information
PMT number:

B0

20+

[ 17.320 kHz

Levelin dBuV/m

v
v

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

npe
LTE_FDD_B13_CH_23230
28VvDC

EUT laying

Humidity : 44%rH; Temperature: 19°C

1
Passed

20-1-01707505_C01

Full Spectrum

01
e a0 1 24880800 MHEz
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2.2601_H_field_LTE_FDD_B26_CH_26865

Common Information
Test Description:
Test Site Location:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used Filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

EMC32 V10.50.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation
bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

npe
LTE_FDD_B26_CH_26865
28VDC

EUT laying

Humidity : 44%rH; Temperature: 19°C
1
Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
BOT
40+
_\\I\I FCC1H 209 Magnetic Field
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2.4101_H_field_LTE_TDD_B41_CH_39750

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information
PMT number:

17.320 kHz
-23.693 dBUVYm

-32.415

Levelin dBuV/m

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance

EMC32 V10.50.0
used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass
FCC 15.205 § 15.209; RSS-Gen: Issue 4

npe
LTE_FDD_B41_CH_39750
28VDC

EUT laying

Humidity : 44%rH; Temperature: 19°C
1
Passed

20-1-01707S05_C01
Full Spectrum

27.498000 MHz
19.915 dBpvim

FCC15 209 Magnetic Figld

34,600 kHz

dBUY m

52,600 kHz
-36.739 dBuvm

v
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2.6601_H_field_LTE_FDD_B66_CH_132072

Common Information
Test Description:
Test Site Location:
Version of Testsoftware:
Distance correction:
Technical Data:
Rec. antenna (pre-scan):
Used Filter:
Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions::
EUT Setup:

Verdict:

EUT Information

Magnetic Field Strength Measurement related to 30/300 m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement distance
EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

npe
LTE_FDD_B66_CH_132072
28VvDC

EUT laying

Humidity : 44%rH; Temperature: 19°C
1
Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
B0
40+
-\\I\I FCC15 2059 Maognetic Field
E v
= 20+
z
m
© D--
£ 17.400 kHz 25,422000 MHz
2 122,668 dBupdem Hz 52.600 kHz 20,779 dBpN Y m
S 20t 231224 dB v EE 605 dBuvim
1 v
v
40+
Gk 20 30 &0 100k 200 300 50O 1 2k 3M BM 100 20 30M
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1.2 Radiated spurious emissions above 30 MHz

8.02_Traffic_mode_LTE_FDD_B02_CH_18700

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:

Radiated Spurious Emission
Fully-Anechoic Chamber

FCC Part 24, RSS 133, issue 6
vertical / horizontal

Measurement software version EMC32V10.50.0
Operating Mode: LTE_FDD_B02_CH_18700
Operator: WADbdellatif

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
35:: v
a0+ 1,868950000 GHz
1 30,249 dBm
g Ot
m RPN .
° + FEEHISER---1-3dBin
£
g 20+
a |
_4['__
4
_ED__
30M  B0B0O &00 200 30040®00 801G ¢G 3G 4GHGE 810G 18G

Remarks:

Frequencv in Hz

»  Emission at 1.868950000 GHz is Uplink frequency of LTE Band 2, not related to Result.

Final_Result

Frequency RMS Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBm) | (dBm) n (ms) h t h n (dB)
3737.856666 | -44.50 | -13.00 | 31.50 100.0 1000.000 | 155.0 | V 231.0 90.0 94
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8.04 Traffic mode LTE FDD B04 CH 20300

Common Information

Test Description: Radiated Spurious Emission
Test Site: Fully-Anechoic Chamber
Test Standard: FCC Part 27, RSS-139, Issue 3

Antenna polarisation:
Measurement software version

vertical / horizontal
EMC32 V10.60.20

Operating Mode: LTE_FDDO04 | BW=20MHz | CH_20300 |RB:1|Low QPSK
Operator: Aho

Comment: Environmental Conditions:

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectum
30T
1 A 4
20+
1 1.735750000 GHz
24 642 dBm
10+
D--
c 1
2 10t FCC IEED -1 3dBm
£ I
©
§ 20+
_30__
_40__
1 2
_ED__
30m EOGO 8000 200 30040®00 B8O0MMG 2G 3G 4GRGE 810G 18G
Freauencv in Hz
Remarks:

»  Emission at 1.735750000 GHz is Uplink frequency of LTE Band 4, not related to Result.

Final_Result

Frequency RMS Limit | Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBm) | (dBm) n (ms) h t h n (dB)
3472200000 | -43.73 | -13.00 | 30.73 100.0 | 1000.000 | 155.0 | V 263.0 90.0 -92
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8.05_Traffic_mode_LTE_FDD_B05_CH_20625

Common Information

Test Description: Radiated Spurious Emission

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 22, RSS 132, issue 3

Antenna polarisation: vertical / horizontal

Operating Mode: LTE_FDDO05 | BW=5MHz | CH_20625 |RB:1|Low|QPSK
Operator: Aho

Environmental Conditions:: Humidity : 55%rH; Temperature: 20°C

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectum
0T
T v
20T
T 844, 800000 MHz
10+ 23,149 dBm
D--
g -10T FCC Pap? ? ISED REST3?2
o0 I
©
< 2071
2 1
s
_3|:|__
_4|:|__
_5|:|__
_ED__
30w B0 GO B0100KM 200 300 400500 a001G 25 3G 4GHG R 849G

Remarks:

Frequencv in Hz

»  Emission at 844.800000 MHz is Uplink frequency of LTE Band 5, not related to Result.
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8.07a_Traffic mode LTE FDD B07 CH 20800

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

Radiated Spurious Emissions LTE Band 7
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC Part 27, RSS 199, issue 3
LTE_FDD_B07_CH_20800_BW:10MHz_RB:1_Low
Humidity : 38%rH; Temperature: 18°C

EMC32 V10.50.0

HEI

EUT - laying/standing position

1

Passed

20-1-01707S05_C01
Full Spectrum

v
2,500500000 GH
26,331 dBm

™~

Levelin dBm
ra
<

Remarks:

rJ
o
=
L}
ra 4

1000 1500
Frequencv in MHz

g0o0

»  Emission at 2.500500000 GHz is Uplink frequency of LTE Band 7, not related to Result.
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8.07b_Traffic_mode_LTE_FDD_B07_CH_20800

Common Information

Test Description: Radiated Spurious Emissions LTE Band 7

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 27, RSS 199, issue 3

Operating Mode: LTE_FDD_B07_CH_20800_BW:10MHz_RB:1_Low
Environmental Conditions:: Humidity : 38%rH; Temperature: 18°C

Operator: HEI

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_CO01
Full Spectrum
D e
_‘| D--
_2 D--
_3 D--
_4 D--
£ 407 %
o
S rnd
3 5I]“ *
3
_E |:|__
_? |:|__
_8 |:|__
_9 |:|__
2.8 4 B 8 1a 12 14 16 18
Freauency in GHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
7501.716000 -51.77 -25.00 26.77 1000.0 1000.000 | H 312.0 90.0 -82
12503.040000 -42.03 -25.00 17.03 1000.0 1000.000 | H 312.0 0.0 -76
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8.07c_RSE_TX_Ch20800_QPSK_1RBlow_BW10_AntH

MultiView =2 Spectrum
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8.12_Traffic_mode_LTE_FDD_B12_CH_23035

Common Information
Test Description:

Radiated Spurious Emission

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 27, RSS 130, issue 2

Antenna polarisation: vertical / horizontal

Operating Mode: LTE_FDD_B012_CH_23035_BW:5MHz_RB:1_High
Operator: HEI

Environmental Conditions:: Humidity : 38%rH; Temperature: 17°C

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
0T
204
1 v
704150000 MHz
104 15,309 dEm
D--
g 107 FCC Pait2? 1SED REST32
@ I
©
< 2071
4 1
g
_3|:|__
_4|:|__
_5|:|__
_ED__
30M  BOGO0 B0100M 200 300 400500  8001G °G 3G 4GEG 6 8G

Remarks:

Frequencv in Hz

»  Emission at 704.150000 MHz is Uplink frequency of LTE Band 12, not related to Result.
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8.13_Traffic_mode_LTE_FDD_B13_CH_23230

Common Information

Test Description: Radiated Spurious Emission

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC Part 27, RSS 130, issue 2

Antenna polarisation: vertical / horizontal

Operating Mode: LTE_FDD_13 | UL_23230 (782MHz) | DL_5230 (751MHz) | 1RB_low | BW_10MHz
Operator: TFra

Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

10T 778516667 MHz
1 18,505 dBm

10T FCC Part?? ISED REST32

Levelin dBm
ra
=

30m RO GO0 80100K 200 300 400500 B001G 2G 3G 4GRGE 849G
Freauencv in Hz

Remarks:
»  Emission at 778.516667 MHz is Uplink frequency of LTE Band 13, not related to Result.

Final_Result
Frequency MaxPeak | Limit | Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
t

(MHz) (@Bm) | (dBm) | n (ms) h h n (dB)
1555200000 |  -24.09 | -13.00 | 11.09 100.0 | 100.000 | 1550 | H 134.0 900 | 64
3110.200000 |  -46.05 | -13.00 | 33.05 100.0 | 100.000 | 1550 | H 1700 900 | 94
3888.200000 |  -51.01 | -13.00 | 38.01 1000 | 100.000 | 1550 | H 353.0 00| -3
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8.13a_Traffic_mode_LTE_FDD_B13_CH_23230_GPS_Band

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Comm. Link:
Operating Mode:
Exclusionband:
Environmental Conditions:
Operator:
Verdict:

EUT Information
PMT number

Radiated Spurious Emissions LTE Band 13
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC Part 27, RSS 130, issue 2

LTE Band 13

MS allocated channel xxx (UL = 782MHz)

Uplink: 776-787MHz Downlink: -31MHz Offset
Humidity : 38%rH; Temperature: 19°C

HEI

Passed

20-1-01707505_C01

Full Spectrum

727.556000 MHzw
16,6834 dBm

Levelin dBm

_E D__

S0+

-100+

LA(c)i2i ) Mohbile Station s

FEC PARTL2?

763765 770

Remarks:

775 7410

7865 790 795 aoo 806
Freauency in MHz

»  Emission at 777.556000 MHz is Uplink frequency of LTE Band 13, not related to Result.
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8.13b_Traffic_mode_LTE_FDD_B13_CH_23230_GPS_Band

Common Information

Test Description: Radiated Spurious Emissions LTE Band 13

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 27, RSS 130, issue 2

Comm. Link: LTE Band 13

Operating Mode: LTE_FDD13 | BW=5MHz | CH_23255 | 25RB_high | QPSK
Exclusionband: Uplink: 776-787MHz Downlink: -31MHz Offset
Environmental Conditions:: Humidity : 38%rH; Temperature: 18°C

Operator: TFra

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

FCC27.5310_Broadbhand

FCC 27 53 MNarrowkhan d

Levelin dBm
n
=

_55__
-0+
T 1,609943000 GHz
554 66,701 dBm
v
1559 1570 1580 1590 1600 1610

Freauency in MHz
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8.26_Traffic_mode_LTE_FDD_B26_CH_26865

Common Information
Test Description:

Radiated Spurious Emission

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC Part 22 + 90, RSS 132, issue 3

Antenna polarisation: vertical / horizontal

Operating Mode: LTE_FDD41 | BW=15MHz | CH_26865 | 1RB_low | QPSK
Operator: TFra

Environmental Conditions:: Humidity : 39%rH; Temperature: 18°C

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
nT
20T
1 825,400000 MHz
17,366 dBm
10+
D--

FCC Pard e ISED RE5T132

Levelin dBm
ra
<

_3 |:|__
-401 ¥
S0 ¢
_6 |:|__
30 060 gm00m 200 300400500  8001G 2G 3G 4GEG 6 89G
Frequency in Hz
Remarks:
»  Emission at 825.400000 MHz is Uplink frequency of LTE Band 26, not related to Result.
Final_Result
Frequency MaxPeak | Limit Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBm) (dBm) n (ms) h t h n (dB)
3299.400000 5125 | -13.00 | 3825 100.0 100.000 | 155.0 | H 214.0 0.0 -93

CETECOM_TR20-1-0170701T08a-C4-Al

23/71



20-1-0170701T08a-C4-Al

8.41a_Traffic_

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

(]
=
1
1

ra
=
f
T

Levelin dBm

(@ cetecom

mode_LTE_TDD_B41_CH_39750

Radiated Spurious Emissions LTE Band 41
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
FCC Part 27, RSS 199, issue 3

LTE_TDD41 | BW=20MHz | CH_39750 | 1RB_low | QPSK
Humidity : 38%rH; Temperature: 18°C

EMC32 V10.50.0

TFra

EUT - laying/standing position

1

Passed

20-1-01707S05_C01
Full Spectrum

2,497250000 GHz
26,124 dBm

Remarks:

rJ
o
=
L}
ra 4

1000 1500
Frequencv in MHz

g0o0

»  Emission at 2.497250000 GHz is Uplink frequency of LTE Band 41, not related to Result.
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8.41b_Traffic_mode_LTE_TDD_B41_CH_39750

Common Information

Test Description: Radiated Spurious Emissions LTE Band 41

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC Part 27, RSS 199, issue 3

Operating Mode: LTE_TDD41 | BW=20MHz | CH_39750 | 1RB_low | QPSK
Environmental Conditions:: Humidity : 38%rH; Temperature: 18°C

Operator: TFra

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
D —_
_‘] |:|__
_2 |:|__
_3 |:|__
1 &
g 40T
o 1S
o
£ 50t
s 1 *
-
_E D--
_?‘ |:|__
_B u--
_9 |:|__
2.8 4 G 3 10 12 14 16 14 20
Freauency in GHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
7491.258000 -54.14 -25.00 29.14 1000.0 1000.000 | V 213.0 90.0 -82
17204.650000 -36.82 -25.00 11.82 1000.0 1000.000 | H 245.0 90.0 -65
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8.41c_01_RSE_B41_Ch39750_1RBLow_18_27GHz_AntV

MultivView =2 Spectrum
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8.66_Traffic_mode_LTE_FDD_B66_CH_132072

Common Information
Test Description:
Test Site:
Test Standard:
Antenna polarisation:
Measurement software version

Radiated Spurious Emission
Fully-Anechoic Chamber

FCC Part 27, RSS-139, Issue 3
vertical / horizontal

EMC32 V10.50.0

Operating Mode: LTE_FDDG66 | BW=20MHz | CH_132072 | 1RB_low | QPSK
Operator: TFra

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
30T v
e+
1.711000000 GHz
T 28,678 dBm
10+
D--
c 1
2 0t FCCISED -1 3dBm
£ 1
2
o 20t
-l
_3['__
‘4['“ ‘
T *
_ED__
306 5060 B00O0M 200 30040®00 80MG 2G 3G 4GHGE 810G 20G
Frequencv in Hz
Remarks:

»  Emission at 1.711000000 GHz is Uplink frequency of LTE Band 66, not related to Result.

Final_Result

Frequency RMS Limit | Margi | Meas.Time | Bandwidt | Heigh | Pol | Azimut | Elevatio | Corr.
(MHz) (dBm) | (dBm) n (ms) h t h n (dB)
491.775000 | -57.72 | -13.00 | 44.72 100.0 | 1000.000 | 155.0 | H 303.0 0.0 -80
3422288334 | -41.89 | -13.00 | 28.89 100.0 | 1000.000 | 155.0 | H 211.0 0.0 93
14173416667 | -36.56 | -13.00 | 23.56 100.0 | 1000.000 | 155.0 | V 292.0 90.0 -72
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1.3 Radiated Band Edge

9.201_Bandedge_low_LTE_FDD_B02_CH_low_RB_1_low

Common Information

Test Description: Band-Edge - Radiated Spurious Emissions
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 24, RSS 133, issue 6

Test Case: TC12.21

Operating Mode: LTE_FDD_B02_CH_18700

Environmental Conditions:: Humidity : 38%rH; Temperature: 18°C
Operator: HEI

EUT Setup: 1

Verdict: Passed

Comment:

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

oot 1,850000000 GHz
I -25.236 cBim

= v
29011000 GHz
F6.107 dBm

Levelin dBm
da
b

18494 1849.6
Freauency in MHz
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9.202_Bandedge_low_LTE_FDD_B02_CH_low_RB_Full

Common Information

Test Description: Band-Edge - Radiated Spurious Emissions

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 24, RSS 133, issue 6

Operating Mode: LTE_FDD_B02_CH_18700_RB_100
Environmental Conditions:: Humidity : 38%rH; Temperature: 18°C

Operator: HEI

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

st 1,849996000 GHz
24711 dBm

v

Levelin dBm
s
<

18494 1849.6 18498 1850
Frequencv in MHz
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9.203_Bandedge_high_LTE_FDD_B02_CH_high_RB_1_high

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Operator:
EUT Setup:
Verdict:

EUT Information

Band-Edge - Radiated Spurious Emissions

CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 24, RSS 133, issue 6

LTE_FDD_B02_CH_19100_RB_1
Humidity : 38%rH; Temperature: 18°C

HEI
1
Passed

PMT number: 20-1-01707505_C01
Full Spectrum
0
5]
ol
Lol
2ol

Levelin dBm
s
<

1,910322000 GHz

35T 38,674 dBm
T v

_4|:|__

_45__

_5|:|__

_55__

1910 1310.2

CETECOM_TR20-1-0170701T08a-C4-Al
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9.204_Bandedge_high_LTE_FDD_B02_CH_high_RB_Full

Common Information

Test Description

: Band-Edge high - Radiated Spurious Emissions LTE Band 2

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 24, RSS 133, issue 6

Operating Mode: LTE_FDD_B02_CH_19100_RB_100
Environmental Conditions:: Humidity : 38%rH; Temperature: 18°C

Operator: HEI

EUT Setup: 1

Verdict: Passed

Comment:

EUT Information

PMT number:

20-1-01707S05_C01
Full Spectrum

, _a_zg:

Levelin dBm.,

27000 GHz
50 dEm
v

1910.4 1910.6
Frequency in MHz
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9.401_Bandedge_low_LTE_FDD_B04_CH_low_RB_1_low

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Operator:
EUT Setup:
Verdict:

EUT Information

Band-Edge low - Radiated Spurious Emissions LTE Band 4
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC Part 27, RSS-139, Issue 3

LTE_FDDO04 | BW=20MHz | CH_20050 |RB:1|Low |QPSK
Humidity : 55%rH; Temperature: 20°C

Aho

1

Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
4 FOC RPART. 27
_‘| 5--
_2 |:|__
| 1.709980000 GHz
25T 29112 dBim
g -0+ $
o 1S
©
£ 351
e ]
3
_4 |:|__
_4 5--
_5 |:|__
_5 5__
1709 1709.2 1709.4 1709.6 1709.8 1710
Freaquency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1709.980000 -29.11 -13.00 16.11 700.0 200.000 | H 293.0 0.0 62
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9.402_Bandedge_low_LTE_FDD_B04_CH_low_RB_Full

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Test Case:
Operating Mode:
Environmental Conditions::
Operator:
EUT Setup:
Verdict:

EUT Information

Band-Edge low - Radiated Spurious Emissions LTE Band 4
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC Part 27, RSS-139, Issue 3

Band-Edge low

LTE_FDD04 | BW=20MHz | CH_20050 |RB:100 |QPSK
Humidity : 55%rH; Temperature: 20°C

Aho

1

Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
1 FCC. . PART..27
_‘l 5__
_2 D--
1 1.709981000 GHz
-29.659 dBm
_2 5__
v
c 301 4
o 1S
=]
£ 351
¢ 1
3
_4 |:|__
_4 5__
_5 D--
_5 5__
1709 1708.2 1709 .4 17096 17098 1710
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
1709.864000 -29.43 -13.00 16.43 700.0 200.000 | H 305.0 90.0 62
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9.403_Bandedge_high_LTE_FDD_B04_CH_high_RB_1_high

Common Information
Test Description:
Test Site Location:

Band-Edge high - Radiated Spurious Emissions LTE Band 4
CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 27, RSS-139, Issue 3

Test Case: Band-Edge high

Operating Mode: LTE_FDD04 | BW=20MHz | CH_20300 |RB:1|High|QPSK
Environmental Conditions:: Humidity : 55%rH; Temperature: 20°C

Operator: Aho

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01

Full Spectrum

I FCC PART..27
54
_2 |:|__

1.795006000 GHz
49.132 dBm

Levelin dBm
s
a

17652 1766 4 1765 .6 1756
Frequency in MHz

Final_Result

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation Corr.
(deg) (dB)

1755.006000

-29.13

-13.00

16.13

700.0

200.000

298.0

90.0 62
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9.404_Bandedge_high_LTE_FDD_B04_CH_high_RB_Full

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Test Case:
Operating Mode:
Environmental Conditions::
Operator:
EUT Setup:
Verdict:
Comment:

EUT Information
PMT number:

Band-Edge high - Radiated Spurious Emissions LTE Band 4
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20

FCC Part 27, RSS-139, Issue 3

Band-Edge high

LTE_FDD04 | BW=20MHz | CH_20300 |RB:100 |QPSK
Humidity : 55%rH; Temperature: 20°C

Aho

1

Passed

20-1-01707S05_C01

Full Spectrum

FCC. PART 27

165+

-2 0+

1.355013000 GHz
25429163 dBrm

oy

-6

Levelin dBm

=40+

-4 5+

B0+

1755 17562

Final_Result

17656 4 1755 .6
Freauencv in MHz

1756

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1755.013000

-29.17

-13.00

16.17

700.0

200.000

302.0

90.0

62
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9.501_Bandedge_low_LTE_FDD_B05_CH_low_RB_1_low

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information

Band-Edge low - Radiated Spurious Emissions LTE Band 5
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC Part 22, RSS 132, issue 3

LTE_FDDO05 | BW=5MHz | CH_20425 |RB:1|Low|QPSK
Humidity : 55%rH; Temperature: 20°C

EMC32 V10.60.20

Aho

EUT - laying/standing position

1

Passed

PMT number: 20-1-01707S05_C01
Full Spectrum
D--
_5 +4
_‘] D--
L FCC ISED . LTE
_‘l 5__
1 823,995000 MHz
o+ -14.696 dBr®

Levelin dBm
da
e

_3 5__
_4 D--
_4 5__
_5 |:|__
_5 5__
823 623.2 823.4 823.6 §23.8 624
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
823.995000 -19.70 -13.00 6.70 700.0 50.000 | H 25.0 90.0 -76
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9.502_Bandedge_low_LTE_FDD_B05_CH_low_RB_Full

Common Information

Test Description: Band-Edge low - Radiated Spurious Emissions LTE Band 5
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 22, RSS 132, issue 3

Operating Mode: LTE_FDDO05 | BW=5MHz | CH_20425 |RB:25|QPSK
Environmental Conditions:: Humidity : 55%rH; Temperature: 20°C

Test SW Version: EMC32 V10.60.20

Operator: Aho

Remarks: EUT - laying/standing position

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01
Full Spectrum
D e
_5 +4
_‘] D__
1 FCC ISED.LTE
_‘| 5__
P 823,395000 MHz
1 -25.712 dBm
£ 251 4
o] +4
= 307
e
[}
| _3 5--
_4 D__
_4 5__
_5 |:|__
_5 5__
823 623.2 823.4 823.6 §23.8 624
Freauency in MHz
Final_Result
Frequency RMS Limit Margin Meas. Time Bandwidth Pol Azimuth Elevation Corr.
(MHz) (dBm) (dBm) (dB) (ms) (kHz) (deg) (deg) (dB)
823.995000 -25.71 -13.00 12.71 700.0 50.000 | H 22.0 90.0 -76
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9.503_Bandedge_low_LTE_FDD_B05_CH_high_RB_1_high

Common Information

Test Description: Band-Edge low - Radiated Spurious Emissions LTE Band 5
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
Test Standard: FCC Part 22, RSS 132, issue 3

Operating Mode: LTE_FDDO05 | BW=5MHz | CH_20625 |RB:1|High|QPSK
Environmental Conditions:: Humidity : 55%rH; Temperature: 20°C

Test SW Version: EMC32 V10.60.20

Operator: Aho

Remarks: EUT - laying/standing position

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

-H4

10+

165+

ECC ISED. LTE

-20843,005000 MHz
T-20.665 cBm
_25__

30+

-35T

=40+

-4 5__

R0+

R+

Levelin dBm

849 849,2 849.4 849.6 849,8 850
Frequency in MHz
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9.504_Bandedge_high_LTE_FDD_B05_CH_high_RB_Full

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

Band-Edge low - Radiated Spurious Emissions LTE Band 5
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20
FCC Part 22, RSS 132, issue 3

LTE_FDDO05 | BW=5MHz | CH_20625 |RB:25|QPSK
Humidity : 55%rH; Temperature: 20°C

EMC32 V10.60.20

Aho

EUT - laying/standing position

1

Passed

20-1-01707S05_C01
Full Spectrum

ECC ISED. LTE

49005000 MHz
254 29,833 dBm

Levelin dBm
o
=

849 6449,2

CETECOM_TR20-1-0170701T08a-C4-Al

8449.4 6449,6 8449.8 850

Frequency in MHz
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9.1201_Bandedge_low_LTE_FDD_B12_CH_low_RB_1_low

Common Information

Test Description: Band-Edge low - Radiated Spurious Emissions LTE Band 5
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 27, RSS 130, issue 2

Operating Mode: LTE_FDD_B012_CH_23035_BW:5MHz_RB:1_High
Environmental Conditions:: Humidity : 38%rH; Temperature: 17°C

Test SW Version: EMC32V10.50.0

Operator: HEI

Remarks: EUT - laying/standing position

EUT Setup: 1

Verdict: Passed

EUT Information
PMT number: 20-1-01707S05_C01

Full Spectrum

1 ECC.ISED. -1.3dBm

Levelin dBm
da
e

a0t £97.641000 MHz
1 44,874 dBm

-4 R+ v

697 697.2 697.4 97,6
Freauencv in MHz
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9.1202_Bandedge_low_LTE_FDD_B12_CH_low_RB_Full

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

Band-Edge low - Radiated Spurious Emissions LTE Band 5

CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS 130, issue 2

LTE_FDD_B012_CH_23035_BW:5MHz_RB:25_High

Humidity : 35%rH; Temperature: 18°C

EMC32 V10.50.0

HEI

EUT - laying/standing position
1

Passed

20-1-01707S05_C01
Full Spectrum

FCC. ISED. -1.3dBm

Levelin dBm
da
e

£97,980000 MHz
-15,983 dBm
v

637

CETECOM_TR20-1-0170701T08a-C4-Al

697.4 97,6
Freauencv in MHz
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9.1203_Bandedge_high_LTE_FDD_B12_CH_high_RB_1_high

Common Information
Test Description:
Test Site Location:

Band-Edge low - Radiated Spurious Emissions LTE Band 5
CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 27, RSS 130, issue 2

Operating Mode: LTE_FDD_B012_CH_23155_BW:5MHz_RB:25_High
Environmental Conditions:: Humidity : 38%rH; Temperature: 17°C

Test SW Version: EMC32 V10.50.0

Operator: HEI

Remarks: EUT - laying/standing position

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707505_C01

Full Spectrum

FCC ISED. -1.3dBm

Levelin dBm
o
=

716 16,2 716.4 716,6
Frequency in MHz

Final_Result

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

716.000000

-32.41

-13.00

1941

700.0

50.000

29.0

90.0

-76

CETECOM_TR20-1-0170701T08a-C4-Al

42/71



20-1-0170701T08a-C4-Al

(@ cetecom

9.1204_Bandedge_high_LTE_FDD_B12_CH_high_RB_Full

Common Information

Test Description: Band-Edge low - Radiated Spurious Emissions LTE Band 5
Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0
Test Standard: FCC Part 27, RSS 130, issue 2

Operating Mode: LTE_FDD_B012_CH_23155_BW:5MHz_RB:25_High
Environmental Conditions:: Humidity : 38%rH; Temperature: 18°C

Test SW Version: EMC32V10.50.0

Operator: HEI

Remarks: EUT - laying/standing position

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01

Full Spectrum

1 ECC.ISED. -1.3dBm

Levelin dBm
da
e

716 16,2 716.4 716.6
Freauencv in MHz

Final_Result

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

716.006000

-39.80

-13.00

26.80

700.0

50.000

37.0

90.0

-76

CETECOM_TR20-1-0170701T08a-C4-Al

43 /71



20-1-0170701T08a-C4-Al

(@ cetecom

9.1301_Bandedge_low_LTE_FDD_B13_CH_low_RB_1_low

Common Information

Test Description: Band-Edge low - Radiated Spurious Emissions LTE Band 5

Test Site Location: CETECOM GmbH Essen

Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

Test Standard: FCC Part 27, RSS 130, issue 2

Operating Mode: LTE_FDD_13 | UL_23205 (779,5MHz) | DL_5205 (748,5MHz) | 1RB_low |
BW_5MHz

Environmental Conditions:: Humidity : 44%rH; Temperature: 19°C

Test SW Version: EMC32 V10.50.0

Operator: TFra

Remarks: EUT - laying/standing position

EUT Setup: 1

Verdict: Passed

EUT Information

PMT number: 20-1-01707S05_C01

Full Spectrum

FCC ISED. -1.3dBm

Levelin dBm
da
i

7762 775.4 7756
Freauencv in MHz

775

Final_Result

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

775.678000

-48.47

-13.00

3547

700.0

50.000

324.0

0.0

-75
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9.1302_Bandedge_low_LTE_FDD_B13_CH_low_RB_full

Common Information

Test Description:

Test Site Location:

Test Site:
Test Standard:
Operating Mode:

Environmental Conditions::

Test SW Version:
Operator:
Remarks:

EUT Setup:
Verdict:

EUT Information

PMT number:

Band-Edge low - Radiated Spurious Emissions LTE Band 5
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS 130, issue 2

LTE_FDD13 | BW=5MHz | CH_23205 | 25RB_low | QPSK
Humidity : 38%rH; Temperature: 18°C

EMC32 V10.50.0

TFra

EUT - laying/standing position

1

Passed

20-1-01707S05_C01
Full Spectrum

FCC. ISED. -1.3dBm

Levelin dBm
da
e

7762 775.4 7756
Freauencv in MHz

Final_Result

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

775.940000

-46.37

-13.00

33.37

700.0

50.000

54.0

0.0

-75

CETECOM_TR20-1-0170701T08a-C4-Al




20-1-0170701T08a-C4-Al

(@ cetecom

9.1303_Bandedge_high_LTE_FDD_B13_CH_high_RB_1_high

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

Band-Edge low - Radiated Spurious Emissions LTE Band 5
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS 130, issue 2

LTE_FDD13 | BW=5MHz | CH_23255 | 25RB_high | QPSK
Humidity : 38%rH; Temperature: 18°C

EMC32 V10.50.0

TFra

EUT - laying/standing position

1

Passed

20-1-01707505_C01

Full Spectrum

FCC ISED. -1.3dBm

Levelin dBm
o
=
S 4

787

Final_Result

7872 787.4 787.6
Frequency in MHz

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

787.004000

-30.21

-13.00

17.21

700.0

50.000

41.0

0.0

-75
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9.1304_Bandedge_high_LTE_FDD_B13_CH_high_RB_Full

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Operating Mode:
Environmental Conditions::
Test SW Version:
Operator:
Remarks:
EUT Setup:
Verdict:

EUT Information
PMT number:

Band-Edge low - Radiated Spurious Emissions LTE Band 5
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS 130, issue 2

LTE_FDD13 | BW=5MHz | CH_23255 | 25RB_high | QPSK
Humidity : 38%rH; Temperature: 19°C

EMC32 V10.50.0

TFra

EUT - laying/standing position

1

Passed

20-1-01707S05_C01
Full Spectrum

FCC. ISED. -1.3dBm

Levelin dBm
da
e

787 787.2

Final_Result

787.4 7876
Freauencv in MHz

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

787.001000

-34.91

-13.00

21.91

700.0

50.000

48.0

0.0

-75

CETECOM_TR20-1-0170701T08a-C4-Al

47 /71



20-1-0170701T08a-C4-Al

(@ cetecom

9.6601_Bandedge_low_LTE_FDD_B66_CH_low_RB_1_low

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Comm. Link:
Operating Mode:
Exclusionband:
Environmental Conditions:
Operator:
EUT Setup:
Verdict:

EUT Information
Sample:

Radiated Spurious Emissions - Band-Edge LTE Band 66 (§27.53h)
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS-139, Issue 3

LTE Band 66 (1710-1780MHz)

MS allocated channel xxx

Humidity: 39 %rH; Temperature: 19°C
TFra

Passed

20-1-01707S05_C01
Full Spectrum

FOL PART. 27

165+

-2 0+

-2 E+

=30+

-3

Levelin dBm

=40+

-4 5+

R0+

1709

Final_Result

1709.2

1709.4 1709.6 1710
Freauencv in MHz

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1709.998000

-25.95

-13.00

12.95

700.0

200.000

86.0

0.0

63
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9.6602_Bandedge_low_LTE_FDD_B66_CH_low_RB_Full

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Comm. Link:
Operating Mode:
Exclusionband:
Environmental Conditions:
Operator:
EUT Setup:
Verdict:

EUT Information
Sample:

Radiated Spurious Emissions - Band-Edge LTE Band 66 (§27.53h)
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS-139, Issue 3

LTE Band 66 (1710-1780MHz)

MS allocated channel xxx

Humidity: 39 %rH; Temperature: 19°C
TFra

Passed

20-1-01707S05_C01
Full Spectrum

FOL PART. 27

165+

-2 0+

-2 E+

=301

-3

Levelin dBm

=40+

-4 5+

R0+

1709

Final_Result

1709.2

1709.4 1709.6 1710
Freauencv in MHz

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1709.839000

-27.87

-13.00

14.87

700.0

200.000

87.0

0.0

63
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9.6603_Bandedge_high_LTE_FDD_B66_CH_high_RB_1_high

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Comm. Link:
Operating Mode:
Exclusionband:
Environmental Conditions:
Operator:
EUT Setup:
Verdict:

EUT Information
Sample:

Radiated Spurious Emissions - Band-Edge LTE Band 66 (§27.53h)
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS-139, Issue 3

LTE Band 66 (1710-1780MHz)

MS allocated channel xxx

Humidity: 39 %rH; Temperature: 19°C
TFra

Passed

20-1-01707505_C01

Full Spectrum

FOL PART. 27

165+

-2 0+

-2 BT

=301

-3E+

Levelin dBm

_4 D__

-4 5+

R0+

1780

Final_Result

1780.2

1780.4 1780.6 1781
Freauencv in MHz

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1780.002000

-27.61

-13.00

14.61

700.0

200.000

177.0

90.0

63

CETECOM_TR20-1-0170701T08a-C4-Al




20-1-0170701T08a-C4-Al

(@ cetecom

9.6604_Bandedge_high_LTE_FDD_B66_CH_high_RB_Full

Common Information
Test Description:
Test Site Location:
Test Site:
Test Standard:
Comm. Link:
Operating Mode:
Exclusionband:
Environmental Conditions:
Operator:
EUT Setup:
Verdict:

EUT Information
Sample:

Radiated Spurious Emissions - Band-Edge LTE Band 66 (§27.53h)
CETECOM GmbH Essen

Fully Anechoic Chamber (FAC1) - EMC32 V10.50.0

FCC Part 27, RSS-139, Issue 3

LTE Band 66 (1710-1780MHz)

MS allocated channel xxx

Humidity: 39 %rH; Temperature: 19°C
TFra

Passed

20-1-01707S05_C01
Full Spectrum

FOL PART. 27

165+

-2 0+

-2 E+

-30+

-3

Levelin dBm

=40+

-4 5+

R0+

1780

Final_Result

1780.2

1780.4 1780.6 1781
Freauencv in MHz

Frequency
(MHz)

RMS
(dBm)

Limit
(dBm)

Margin
(dB)

Meas. Time
(ms)

Bandwidth
(kHz)

Pol

Azimuth
(deg)

Elevation
(deg)

Corr.
(dB)

1780.136000

-29.11

-13.00

16.11

700.0

200.000

240.0

0.0

63
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1.4 Radiated band-edge, LTE Band 41
1.4.1 LTE Band 41 Low

&>
MultiView = Spectrum -

Ref Level 5.00 dBm @ RBW 20kHz Compatible R&S FSV SGL
- Att 5dB ® SWT Sms @ VBW 100kHz Mode Sweep Count 1 000/1 000
AC2_ANT3M_OUTCABLE"

M1[1] 17.15 dBm
S 2.495 000 00 GHz
abnmy TX1 M2[1] -24.34 dBm
M1 2.496 000 00 GHz
20 dBmr K
10 dBnr //\;\\
5.000 dBm / \
0 dBnr \
FIC 27753 W4
-20 dBn M2 /
30 dBm /| \
-40 dBnv "\),\,\,WJ"" £
W«W\/\/ W
-50 dBm
\/ll
CF 2.4955 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Result Summa None
I Tx1 (Ref) 1.000 MHz -17.87 dBm |

Tx Total -17.87 dBm |
Ready [} L

11:52:13 20.05.2021

D003a_BElow_Sweepl_AntH_230deg_EUTStanding_Ch39675_1RBlow

&
MultiView ~ Spectrum -

Ref Level 5.00 dBm & RBW 20kHz Compatible R&S FSV SGL
- Att 5dB ® SWT 5ms @ VBW 100kHz Mode Sweep Count 1 000/1 000
TDF "FSL-3M_30MHZ-18GHZ","EMCO_020_Ant","FAC2 ANT3M OUTCABLE"

mM2[1] -53.90 dBm
30|dBm Ad) T Adj 2.438 000 00 GHz]
Alt1 Alt1 M1[1] - -43.46 dBm
5 !
20|dBm Alt2 23295 000 00 GHz
10 dBnr
5.000 dBm
0 dBnr
-1] dBnr
FeE 37753 M4 \
iz 53
~30| dBrr
4(1 dBmy \/\/\/'i i
] 7 N
o, L L Ao A A
CF 2.4915 GHz 1500 pts 728.0 kHz/ Span 7.28 MHz
2 Result Summal None
Tx1 (Ref) 1.000 MHz -33.92 dBm
I Tx Total -33.92 dBm I
Adj 1.000 MHz 1.000 MHz -36.04 dBm -32.20 dBm
Alt1 1.000 MHz 2.000 MHz -36.49 dBm -32.60 dBm
Alt2 1.000 MHz 3.000 MHz -36.87 dBm -27.11 dBm

- 20052021
k)

12:27:35 20.05.2021

D003b_BElow_Sweep2_AntH_230deg_EUTStanding_Ch39675_1RBlow
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MultiView = Spectrum -

Ref Level 5.00 dBm & RBW 20kHz Compatible R&S FSV SGL
& Att S5dB @ SWT 5ms @ VBW 100kHz Mode Sweep Count 1000/1 000
TDF "FSL-3M_30MHZ-18GHZ","EMCO_020 Ant","FAC2 ANT3M OUTCABLE"
M1[1] -35.62 dBm
S04 | 2.495 000 00 GHz
o« ™ M2[1) -31.45 dBm
2.496 000 00 GHz
20 dBnr
10 dBnr
5.000 dBm- - 3 r
0 dBnr /
FOC 27753 M4 ] 3 /
-20 dBnv
M2 <
-30 dBn W
WM’_’_’_‘
P R, N By e
-40 dBnv
-50 dBnv
\/ll
CF 2.4955 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Result Summa None
| Tx1 (Ref) 1.000 MHz -17.61 dBm |
I Tx Total 1T dBm |

12:31:28 20.05.2021

20.05.2021
Ready  NENERNENE ]

D004a_BElow_Sweepl AntH_230deg_EUTStanding_Ch39675_25RBs_QPSK

Pg

MultiView * Spectrum -

Ref Level 5.00 dBm @ RBW 20kHz Compatible R&S FSV SGL
- Att 5dB ® SWT 5ms ® VBW 100kHz Mode Sweep Count 1000/1 000
TDF "FSL3M_30MHZ-18GHZ","EMCO_020 Ant","FAC2_ ANT3M_OUTCABLE"

M2[l]  -48.73 dBm
30|dBm Adj I Adj 248800000 GHz,
g HEL Bt M) -35.96dBm
20|dBm t2 2395 000 00 GHz
10 dBny
5.000 dBm
0 ij
MT |
| A fAATAS AN~
M2 L o
v MWW_M~MW/MA»WM ¥
i m
CF 2.4915 GHz 1500 pts 728.0 kHz/ Span 7.28 MHz
2 Result Summa None
Tx1 (Ref) 1.000 MHz -27.73 dBm
Tx Total -27.73 dBm

1.000 MHz 1.000 MHz -29.76 dBm -25.27 dBm

1.000 MHz 2.000 MHz -30.65 dBm -22.01 dBm
1.000 MHz 3.000 MHz -31.06 dBm -20.21 dBm

20.05.2021
g e

12:30:19 20.05.2021

D004b_BElow_Sweep2_AntH_230deg_EUTStanding_Ch39675_25RBs_QPSK
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MultiView * Spectrum -

Ref Level 5.00 dBm @ RBW 20kHz Compatible R&S FSV SGL
& Att 5dB ® SWT 5ms ® VBW 100kHz Mode Sweep Count 1000/1 000
TDF "FSL3M_30MHZ-18GHZ","EMCO_020 Ant","FAC2 ANT3M OUTCABLE"

M1[1] -43.66 dBm
— 2.495 000 00 GHz
= ™ M2[1] -43.35 dBm
2.496 000 00 GHz
20 dBm
10 dBnr
5.000 dBm

0 dBnr
40 953 Mé— 3
-20 dBnv /
-30 dBnv
-40 dBnv : g
S N N W R e
-50 dBm

j
CF 2.4955 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Result Summa None
| Tx1 (Ref) 1.000 MHz -26.15 dBm |

Tx Total -26.15 dBm |

e - ww—

12:51:58 20.05.2021

D007a_BElow_Sweepl_AntH_230deg_EUTStanding_Ch39750_100RBs

MultiView = Spectrum -

Ref Level 5.00 dBm @ RBW 20kHz Compatible R&S FSV SGL
& Att 5dB ® SWT 5ms @ VBW 100kHz Mode Sweep Count 1000/1 000
TDF "FSL3M_30MHZ-18GHZ","EMCO_020 Ant","FAC2 ANT3M OUTCABLE"

M2[1] -47.57 d?m
30|dBm Adj ki Adj 248300000 GHz|
s A mil] 4321 dBm
20|dBm——A2 A 295 000 00 Gtiz]
10 dBnr
5.000 dBm
0 dBnr
-10 dBnv
FCE 35753 Ma ]
~3ﬂ dBm
-40 4Bm M1_]
Y o i AN NSIALA A e AN A AN WMW\MMMW’WWWV\NWW
-50 dBm
CF 2.4915 GHz 1500 pts 728.0 kHz/ Span 7.28 MHz
2 Result Summa None
Tx1 (Ref) 1.000 MHz -29.30 dBm
I Tx Total -29.30 dBm |
Adj 1.000 MHz 1.000 MHz -29.53 dBm -28.24 dBm
Alt1 1.000 MHz 2.000 MHz -29.63 dBm -27.97 dBm
Alt2 1.000 MHz 3.000 MHz -30.58 dBm -26.85 dBm

— = 20052021
e - Wmm—

12:53:11 20.05.2021

D007b_BElow_Sweep2_AntH_230deg_EUTStanding_Ch39750_100RBs

CETECOM_TR20-1-0170701T08a-C4-Al 54/71



20-1-0170701T08a-C4-Al

(@ cetecom

MultiView = Spectrum -

Ref Level 5.00 dBm & RBW 20kHz Compatible R&S FSV SGL
& Att 5dB ® SWT 5ms @ VBW 100kHz Mode Sweep Count 1000/1 000
TDF "FSL3M_30MHZ-18GHZ","EMCO_020 Ant","FAC2 ANT3M OUTCABLE"

m1[1] -52.05 dBm
- 2.495 000 00 GHz
dBm T Mm2[1] -44.50 dBm
2.496000 00 GHz
20 dBm
10 dBm
5.000 dBm /

0 dBnr /_/
FOC 27753 M4 /p/_/

-20 dBnv

30 dBm /\/—/\/—/‘/

-40 dBnv M2

-50 dBm = =7

—

CF 2.4955 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Result Summa None

| Tx1 (Ref) 1.000 MHz -30.73 dBm |
I Tx Total -30.73 dBm |

= =
. HA

12:55:30 20.05.2021

D008a_BElow_Sweepl_AntH_230deg_EUTStanding_Ch39750_1RBlow

MultiView * Spectrum -

Ref Level 5.00 dBm @ RBW 20kHz Compatible R&S FSV SGL
@ Att 5dB ® SWT 5ms ® VBW 100kHz Mode Sweep Count 1000/1 000
TDF "FSL3M_30MHZ-18GHZ","EMCO_020 Ant","FAC2 ANT3M OUTCABLE"

M2[1] -54.90 dBm
30|dBm Adj ki Adj 2 488 000 00 GHz]
ia ot Ll Mt 5257 dBm
20/dBm A 295 000 00 GHz
10 dBnv
5.000 dBm
0 dBnr
-10 dBnv
FCE 97753 ma
|
~30| dBnr
4(1 dBm
-5v24Bm N;———
v | — -
CF 2.4915 GHz 1500 pts 728.0 kHz/ Span 7.28 MHz
2 Result Summa None
Tx1 (Ref) 1.000 MHz -38.07 dBm
Tx Total -38.07 dBm

Adj 1.000 MHz 1.000 MHz -38.31 dBm -37.97 dBm

Alt1 1.000 MHz 2.000 MHz -38.35 dBm -37.75 dBm

Alt2 1.000 MHz 3.000 MHz -37.53 dBm -36.98 dBm

=
T

12:56:14 20.05.2021

D008b_BElow_Sweep2_AntH_230deg_EUTStanding_Ch39750_1RBlow

CETECOM_TR20-1-0170701T08a-C4-Al 55/71



20-1-0170701T08a-C4-Al

14.1.1 LTE Band 41 High

MultiView * Spectrum -

Ref Level 0.00 dBm @ RBW 20kHz Compatible R&S FSV SGL
- Att 5dB SWT 6.65ms ® VBW 10 MHz Mode Sweep Count 1000/1 000
TDF "FSL1-3M_30MHZ-18GHZ","EMCO 020 Ant","FAC2_ANT3M OUTCABLE"
1 AICLR ©1Rm Avg
= ! ! 3 Alt3 Th I |
FCC 27 53 MA4_BWSye | Ay | ite M1 AltS Alt4 A | bk | Aies | apd o MMH"‘] | | 17.02 dBm
U [RRIETDTTE | "2.655 00000 GHz]
q |
A . M2[1]  -24.53dBm
Ord B 0.000-dBrm
2.689 999 50 GHz
M2
28 dBm—
d A n) M3
J mewwwknmw
-60 dBm f B
CF2.7015 GHz 5000 pts 2.4 MHz/ Span 24.0 MHz

2 Result Summary

Tx1 (Ref) 1.000 MHz -39.68 dBm
| Tx Total -39.68 dBm |
Adj 1.000 MHz 1.000 MHz -39.44 dBm -39.96 dBm
Alt1 1.000 MHz 2.000 MHz -38.85 dBm -40.47 dBm
Alt2 1.000 MHz 3.000 MHz -38.51 dBm -40.78 dBm
Alt3 1.000 MHz 4.000 MHz -38.20 dBm -40.87 dBm
Alt4 1.000 MHz 5.000 MHz -37.83 dBm -41.12 dBm
Alt5 1.000 MHz 6.000 MHz -37.14 dBm -41.33 dBm
Alt6 1.000 MHz 7.000 MHz -35.91 dBm -41.34 dBm
A7 1.000 MHz 8.000 MHz -35.35 dBm -41.44 dBm
Alt8 1.000 MHz 9.000 MHz -33.34 dBm -41.58 dBm
Alt9 1.000 MHz 10.000 MHz -28.87 dBm -41.62 dBm
Alt10 1.000 MHz 11.000 MHz -18.82 dBm -41.65 dBm
3 Marker Table
M1 1 2.695 GHz 17.02 dBm
M2 1 2.6899995 GHz -24.53 dBm
M3 1 2.696 GHz -53.93 dBm

21.05.201
e - wmmm o
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MultiView * Spectrum -

Ref Level 0.00 dBm @ RBW 20kHz Compatible RE&S FSV SGL
 Att 5d8 SWT 6.65ms ® VBW 10 MHz Mode Sweep Count 1000/1 000
TDF "FSL-3M_30MHZ-18GHZ","EMCO_020_Ant","FAC2_ANT3M_OUTCABLE"

ECLR : : ©1Rm Avg
FCC 27 53 M BWS,, | ary | fure | Als | Abd | A ks A3 | b | s | and | e | M | 1.45dBm
£V ORITo A i 7| 2685 000100 GHz
5 M2[1] -29.24 dBm
T :
*1 | = 2.689999 50 GHz
-20024Bmy
g
M3
M\‘W oot
6
CF 2.7015 GHz 5000 pts 2.4 MHz/ Span 24.0 MHz
2 Result Summ.
Tx1 (Ref) 1.000 MHz -36.26 dBm
Tx Total -36.26 dBm
Adj 1.000 MHz 1.000 MHz -35.28 dBm -38.25 dBm
Alt1 1.000 MHz 2.000 MHz -34.87 dBm -39.34 dBm
Alt2 1.000 MHz 3.000 MHz -33.04 dBm -39.76 dBm
Alt3 1.000 MHz 4.000 MHz -30.41 dBm B m
Altd 1.000 MHz 5.000 MHz -30.30 dBm -40.77 dBm
Alt5 1.000 MHz 6.000 MHz -29.85 dBm -40.93 dBm
Alt6 1.000 MHz 7.000 MHz -27.51 dBm -41.15 dBm
Alt7 1.000 MHz 8.000 MHz -23.80 dBm -41.23 dBm
Alt8 1.000 MHz 9.000 MHz -19.97 dBm -41.39 dBm
Alt9 1.000 MHz 10.000 MHz -17.94 dBm -41.44 dBm
Alt10 1.000 MHz 11.000 MHz -15.20 dBm -41.50 dBm
arker Table
m1 1 2.695 GHz 1.45 dBm
m2 1 2.6899995 GHz -29.24 dBm
M3 1 2.696 GHz -46.90 dBm

Ready ANRERRERR &5 e
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MultiView * Spectrum -

Ref Level 0,00 dBm @ RBW 20kHz Compatible R&S FSV SGL
® Att 5d8 SWT 6.65ms ® VBW 10 MHz Mode Sweep Count 1000/1 000
TDF "FSL-3M_30MHZ-18GHZ","EMCO_020 Ant","FAC2_ANT3M_OUTCABLE"
TACR 1Rm Avg
—! | | Alt3 TH1 Alt3
FCC 27 53 M4 BW20g | ary | e | A5 | A e | aes | oand | aiy | ettt [23.82dBm
ZU BT A 2695 00000 Gz
q |

PN M2[1]  -43.59 dBm

-0-dBnr 0:000-dBm
2.690 000 00 GHz

d M1
1R
57 aonr

|

M2

PR L
60 dBm ! po| B

()

CF 2.7015 GHz 5000 pts 2.4 MHz/ Span 24.0 MHz
2 Result Summa None
Tx1 (Ref) 1.000 MHz -40.45 dBm
Tx Total -40.45 dBm
Adj 1.000 MHz 1.000 MHz -40.11 dBm -40.73 dBm
Alt1 1.000 MHz 2.000 MHz -39.82 dBm -41.03 dBm
Alt2 1.000 MHz 3.000 MHz -39.33 dBm -41.23 dBm
Alt3 1.000 MHz 4.000 MHz -36.64 dBm -41.40 dBm
Alt4 1.000 MHz 5.000 MHz -38.87 dBm -39.40 dBm
Alt5 1.000 MHz 6.000 MHz -38.53 dBm -41.51 dBm
Alt6 1.000 MHz 7.000 MHz -38.45 dBm -41.69 dBm
Alt7 1.000 MHz 8.000 MHz -38.00 dBm -41.74 dBm
Alt8 1.000 MHz 9.000 MHz -37.16 dBm -41.78 dBm
Alt9 1.000 MHz 10.000 MHz -36.06 dBm -39.96 dBm
Alt10 1.000 MHz 11.000 MHz -30.72 dBm -40.84 dBm
M1 1 2.695 GHz -23.92 dBm
M2 1 2.69 GHz -43.59 dBm
M3 1 2.71 GHz -58.30 dBm

T, o mm O
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MultiView * Spectrum -

Ref Level 0.00 dBm @ RBW 20kHz Compatible RE&S FSV SGL
 Att 5d8 SWT 6.65ms @ VBW 10 MHz Mode Sweep Count 1000/1 000
TDF "FSL-3M_30MHZ-18GHZ","EMCO_020_ Ant","FAC2 ANT3M_OUTCABLE"
TACR 1Rm Avg
=t i
FCC 27 53 M4, BW20, | ary | s | ks | A6 | A i MO pee | s | oaed | ey | M (3095 dBm
£V BRRTO A 7| 2685 00000 GHz |
6.000-4R M2[1] -35.81 dBm
-0-dBm 0:000-dBm
2.690 000 00 GHz
-2(3{.3... -+
¥
A dBmTe M3
et -
5J dBm ;
CF 2.7015 GHz 5000 pts 2.4 MHz/ Span 24.0 MHz
2 Result Summa None
Tx1 (Ref) 1.000 MHz -27.56 dBm
Tx Total -27.56 dBm
Adj 1.000 MHz 1.000 MHz -27.31 dBm -30.25 dBm
Alt1 1.000 MHz 2.000 MHz -25.88 dBm -31.39 dBm
Alt2 1.000 MHz 3.000 MHz -25.61 dBm -32.52 dBm
Alt3 1.000 MHz 4.000 MHz -24.70 dBm -33.79 dBm
Altd 1.000 MHz 5.000 MHz -24.16 dBm -34.09 dBm
Alt5 1.000 MHz 6.000 MHz -23.97 dBm -34.32 dBm
Alt6 1.000 MHz 7.000 MHz -23.17 dBm -34.75 dBm
Alt7 1.000 MHz 8.000 MHz -22.71 dBm -35.15 dBm
Alt8 1.000 MHz 9.000 MHz -21.94 dBm -35.95 dBm
Alt9 1.000 MHz 10.000 MHz -21.176 dBm -36. m
Alt10 1.000 MHz 11.000 MHz -20.19 dBm -35.76 dBm
3 Marker Table
M1 1 2.695 GHz -34.95 dBm
m2 1 2.69 GHz -35.81 dBm
M3 1 2.71 GHz -51.68 dBm

e, o mm O
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1.5 Radiated band-edge, LTE Band 26
1.5.1 Band-Edge Low / BW = 15MHz

Measurements have been performed with one RB and full RBs

B

MultiView = Spectrum

Ref Level 20.00 dBm @ RBW 10kHz Compatible R&S FSV
- Att 20dB ® SWT 1s VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC_UP1GHZ","GAIN BTA L","FSL-3M_30MHZ-18GHZ"
Limit Gheck RRp$S | Ad TH Ady AL Mi{1] 10.15 dBm
; It Al ¢
10 d|B.H"e Fdc_99_96 - e Ak Ak3 M2 PASS 2 A3 dia ol v ,1|4__827 00 s
| awe | A Afr‘[ m2fi] | 4325 dBm
0 diim J/ 814.000 00 MHz
-10 dBm = Y
IFCC 90 961 | =1
-20dBnr
Af'“/w
-30 dB:
m W=
M2
-40 dBm— T —— ——
VST A0S 2 o _‘,MMM"’"
-50 dBm—— . | =
-60 dBm - -
-70 dBm 7
|
CF 814.05 MHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None
Tx1 (Ref) 100.000 kHz -31.30 dBm
| Tx Total -31.30 dBm
Adj 100.000 kHz 100.000 kHz -34.52 dBm -27.09 dBm
Alt1 100.000 kHz 200.000 kHz -35.98 dBm -22.86 dBm
Alt2 100.000 kHz 300.000 kHz -36.48 dBm -18.72 dBm
Al3 100.000 kHz 400.000 kHz -36.51 dBm -14.63 dBm
Alt4 100.000 kHz 500.000 kHz -36.59 dBm -10.07 dBm -
Aported  NNNNNNEEN & SR

12:08:37 26.05.2021

D265_BE_low_Ch26765_BW15_1RBlow_AntH_QPSK_NS12

MultiView = Spectrum

Ref Level 20.00 dBm ® RBW 10kHz Compatible R&S FSV
- Att 20dB ® SWT 1s  VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC UP1GHZ","GAIN BTA L","FSL3M 30MHZ-18GHZ"

1ACLR 1Rm Max

| imivcherk Ak | REES [ Ad TH ady AL | e mifi] | -13.76 dBm
Line FGC_94_96 Alta AlE3 PASS A3 Altg 814.827.00 MH
10 dBn 7o s A Alts ‘ i
A7 |
| ans Mm2[7] | -4322dBm
0.dbm §14.00000 MHz
-10 dBm n
IFCC 90 961 P N A N AN
-20dBm /fmv
-30 dBm i
M2 Mwwf
:40,9B 2 0 ¥
R AANS At At A A9 Sttt A Ao PR oA A AT A
-50 dBm
-60 dBm
70 dBm—— — — ! .
) 7 | |
CF 814.05 MHz _ 1001 pts 200.0 kHz/ - Span 2.0 MHz.
2 Result Summal None
| Tx1 (Ref) 100.000 kHz -33.71 dBm
| Tx Total -33.71 dBm
Adi 100.000 kHz 100.000 kHz -33.78 dBm -33.41 dBm
Alt1 100.000 kHz 200.000 kHz -33.78 dBm -32.84 dBm
Alt2 100.000 kHz 300.000 kHz -33.75 dBm -32.28 dBm
Alt3 100.000 kHz 400.000 kHz -33.73dBm -30.95 dBm
Altd 100.000 kHz 500.000 kHz -33.68 dBm -29.01 dBm -
Aborted  INNNNENER = o
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1.5.2 Band-Edge Low / BW = 1.4MHz

MultiView = Spectrum -

Ref Level 20.00 dBm @ RBW 10kHz Compatible R&S FSV
® Att 20dB ® SWT 1s  VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC_UP1GHZ","GAIN BTA L","FSL-3M_30MHZ-18GHZ"

Limit Gheck ez | S| A% et A T [T Mif1] | 256d8Bm
10 dBmne FUC94.56 s —aira | A3 PhSS L < Y I ——814.827 00 MHz]
Alt6 Alté M1, |
s | AV , m2{i] | -35:68 dBm
0 dBny A, o Al AP AP
/ 814.000 00 MHz
10 dBm
IFCC 90 961 ‘ .r/
-207dBm =
-30 dBm M2 ,j/
tm ]
M;QK a\Bm ek e bt A i it ol il et G e el sl
50 dBm—— | 1 -
-60 dBm ‘
-70 dBm
| :
CF 814.05 MHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None
Tx1 (Ref) 100.000 kHz -20.35 dBm
| Tx Total -20.35 dBm
Adj 100.000 kHz 100.000 kHz -25.29 dBm 6.27 dBm
Alt1 100.000 kHz 200.000 kHz -26.01 dBm 10.85 dBm
Alt2 100.000 kHz 300.000 kHz -26.07 dBm 10.34 dBm
Alt3 100.000 kHz 400.000 kHz -26.71 dBm 10.54 dBm
Altd 100.000 kHz 500.000 kHz -27.58 dBm 10.27 dBm -
© Abored  NNNENEEEE =
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D267_BE_low_Ch26697_BW1_4_6RBs_AntH_QPSK_NS12

B

MultiView = Spectrum

Ref Level 20.00 dBm ® RBW 10kHz Compatible R&S FSV
- Att 20dB & SWT 1s VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC UP1GHZ","GAIN BTA L","FSL-3M 30MHZ-18GHZ"

g
"
a
43
>
4
ot
>
=2
-

Limit d RRFS dj Adj k1 1] 10.14 dBm
o Line FdC_99_96 ara | A | #2 | phss dam My | gy . ,1|A ot
10 dBnv Alte LS Afrs Alte -
AlE7 " | !
Alts /N m2fi] | -3035 dBm
0 dT"' / \ 814.000 00 MHz
-10 dBm — — T — T — 7 o
FCC 90 961 |
-207dBmm L Vi s
ol ",
30 dBm S
40 dBm e Ml T
7 P A A Jdlra s M A WWWM"‘WM A M At - |
-50 dBm—— - ‘—f -
-60 dBm
70 dBm—— == L
CF 814.05 MHz 1001 pts 200.0 kHz/ - Span 2.0 MHz_
2 Result Summai None
| Tx1 (Ref) 100.000 kHz -11.95 dBm
| Tx Total -11.95 dBm
Adi 100.000 kHz 100.000 kHz -24.88 dBm 14.61 dBm
Altl 100.000 kHz 200.000 kHz -30.43 dBm 18.88 dBm
Alr2 100.000 kHz 300.000 kHz -34.45 dBm 14.73 dBm
Al3 100.000 kHz 400.000 kHz -35.99 dBm -8.24 dBm
Alt4 100.000 kHz 500.000 kHz -36.52 dBm -19.91 dBm -
-~ Aborted  NNNNNNNEN = B
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1.5.3 Band-Edge High / BW = 15MHz

B

MultiView = Spectrum

Ref Level 20.00 dBm ® RBW 10kHz Compatible R&S FSV
- Att 20dB ® SWT 1s VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC UP1GHZ","GAIN BTA L","FSL3M 30MHZ-18GHZ"
Fcc 90961 | b Al Al T A A1 i M2[1]  -45.83 dBm
‘IO dBIH AE3 AIFEQAn‘nnn:nnn MHz-
M) -39.62 dBm
0.dBi 848.784 500 MHz
-10 dBrr
I
-20 dBu}
B u
M1
MWWW o p L.
-40 dBn L ST e v
— } A AN AT AN A A AN oM Ao o et b b NN TRV I
E u]
-60 dBnJ
-70 dBm
Vl‘l
CF 849.05 MHz B 1001 pts 100.0 kHz/ ) ~ Span 1.0 MHz
2 Result Summa None
| Tx1 (Ref) 100.000 kHz -36._40 dBm
| Tx Total -36.40 dBm
Adj 100.000 kHz 100.000 kHz -35.19 dBm -36.85 dBm
Alt1 100.000 kHz 200.000 kHz -32.71dBm -36.83 dBm
Alt2 100.000 kHz 300.000 kHz -29.28 dBm -36.90 dBm
Alt3 100.000 kHz 400.000 kHz -25.58 dBm -36. m
Alt4* 100.000 kHz 500.000 kHz —* —* -

:

Aborted  NNNNNNNNN =

12:40:12
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MultiView = Spectrum -

Ref Level 20.00 dBm = RBW 10kHz Compatible R&S FSV
- Att 20dB ® SWT 1s  VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC UP1GHZ","GAIN BTA L","FSL-3M_30MHZ-18GHZ"
AHj AH1
FCC_90_961 abs A2 Alk1 . TH1 = AlF1 ak2 MZE‘FIE i -47.19 dBm
10 dBnr 9.000:000-MHz
MI[1] -47.05 dBm
aum 848.784 500 MHz
-10 dBn
-20 dBrr
-30 dBn
-40 dBmr M M2 J
s P AN I A A AT AN At WWMMMwWMWKW-W Mg A A AN AN A AR g
-60 dBrr }
-70 dBm
V|1
CF 849.05 MHz 1001 pts 100.0 kHz/ Span 1.0 MHz
2 Result Summa None
| Tx1 (Ref) 100.000 kHz -37.24 dBm
| Tx Total -37.24 dBm
Adij 100.000 kHz 100.000 kHz -37.08 dBm -37.27 dBm
Alt1 100.000 kHz 200.000 kHz -36.87 dBm -37.31 dBm
Alt2 100.000 kHz 300.000 kHz -36.38 dBm -37.27 dBm
Alt3 100.000 kHz 400.000 kHz -35.98 dBm -37.33dBm
Altd* 100.000 kHz 500.000 kHz - —* -
~ Aborted  NNNNNNNEN =
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MultiView * Spectrum

B

Ref Level 20.00 dBm @ RBW 10kHz Compatible R&S FSV
& Att 20dB ® SWT 1s  VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC_UP1GHZ","GAIN BTA L","FSL.3M_30MHZ-18GHZ"
IFCC_90_961 L 5 Akt Al T*H Afl Akt k2 MI[1] 9.17 dBm
10 dBi s = AE% 12 200'300 MH.
nT IS S i
Fv \ﬁ\ m2l] 3121 dBm
il 849.000 000 MHz
-10 dBn ! \“\
i ‘
M It ‘
4 ..1
30 dBn V\\ ]
My,
40 dBuJ Bl R =
NS A b A I A A i pe i
50 dBm
-60 dBm
70 dBr\J"
V|1
CF 849.05 MHz 1001 pts 100.0 kHz/ Span 1.0 MHz
2 Result Summal None
Tx1 (Ref) 100.000 kHz -23.34 dBm
| Tx Total -23.34dBm
Adj 100.000 kHz 100.000 kHz -13.48 dBm -28.46 dBm
Alt1 100.000 kHz 200.000 kHz 13.69 dBm -32.92 dBm
Alr2 100.000 kHz 300.000 kHz 17.88 dBm -34.41 dBm
Alt3 100.000 kHz 400.000 kHz 13.06 dBm -35.08 dBm
Altd* 100.000 kHz 500.000 kHz - —* v
Aborted  HNNNNNER =
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B

MultiView = Spectrum
Ref Level 20.00 dBm = RBW 10kHz Compatible R&S FSV
® Att 20dB ® SWT 1s  VBW 100kHz Mode Sweep
TDF "CABLELOSS SAC UP1GHZ","GAIN BTA L","FSL3M_30MHZ-18GHZ"
1ACIR _ : TRm Max
[FCC_90_961 Lz ko Ak Al T ARl At Az m2(1] -34.58 dBm
10 dBrm Al A549.000.000- MHz
mlw M) -9,23 dBm
©-dBa "‘\ 848,784 500 Mz |
-10 dBrrT
i
20 dBu} ‘
30 dBnr R %
J e R S AN SR, NSNS, NNOUUSRE (S ey
-40 dBrr J
50 dBu]
-60 dBnJ
70 dBm
v|1
CF 849.05 MHz ] 1001 pts 100.0 kHz/ ) Span 1.0 MHz
2 Result Summa None
| Tx1 (Ref) 100.000 kHz -25.57 dBm
| Tx Total -25.57 dBm
Adi 100.000 kHz 100.000 kHz -21.04 dBm -26.26 dBm
Al 100.000 kHz 200.000 kHz 5.62 dBm -26.41 dBm
Alr2 100.000 kHz 300.000 kHz 9.83 dBm -27.52 dBm
Alt3 100.000 kHz 400.000 kHz 9.7TdBm -28.84 dBm
Ait4® 100.000 kHz 500.000 kHz —* —* -
© Measuring...  [INNNNNENN = T
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1.6 Radiated band-edge, LTE Band 7

1.6.1 Band-Edge low, Ch21400, 50RBs

Spectrum .

® RBW 200 kHz SGL
B ® SWT 10s & VBW iz Mode Auto Sweep
7" "EMCO_133 ANT™” ANT3m_OUTCASLE"

2,500 000 000 GHz
M2[1] -28.41 dBm
10 dbr 2499999500 GHz|
a0
115500 &
g
N _ =
o
-50 dBm
CF 2.4995 GHz 1001 pts 100.0 kHz/ Span 1.0 MHZ’

Ready LiTtannnae TE
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Spectrum B

Ref Level 10.00 dBm ® RBW 50kHz SG6L
& Att 10dB ® SWT Sms & VBW 300 kHz Mode Auto Count 1000/1000
TDF “EMCO_133_ANT" "FSL-3m_30MHz-18GHz","FAC2. ANT3m_OUTC!

T 10,060 dem \ = R 0 MI[1]  -47.92 dBm

-5 d 2 A I I M‘ " [l 24 0GH:,
s i ‘ Al as M2[1]  -40.35dBm

-0 d £ 4992930 GHz.

L

o
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-30 dar }

e
e =
Eap—
B DU e i
y | . ..
-45 i S — :
I ey ‘
1001 pts 1.36 MHz/ o Span 13.6 MHz

Power Max Hold

1.000 Mz -32.66 dBm

-32.66 dBm

Adj 1.000 MHz 1.000 MHz -32.81 dBm =32.02 dBm
Altl 1.000 Mz 2.000 MHz -34.23 dBm -31.62 dBm
Alt2 1.000 MHz 3,000 MHz -35.13 dBm -30.11 dBm
AIE3 1.000 Mz 4,000 MHz -35.44 dBm -30.06 dBm
Alta 1.000 Mz 5.000 MHz -35.64 dBm -29.49 dBm
AltS 1.000 Mz 5,000 MHz -35.90 dBm -28.88 dBm

weady [N 5
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Spectrum .

RefLevel 10.00 d&m ® RBW 50kHz S6L
® At 10dB ® SWT Sms & VBW 300kHz  Mode Auto Sweep Count 1000/1000
TDF “EMCO_£33_ANT" "F51-3m 30MHz-18GHz" > ANT3m. OUTCABLE"

T 10,000 dam i T Adi |
el I A1
d o | a0
- o ‘ £ -
Ard Airs
10 g A 4893310 GHz
-15
-
b
M |
ks |
[ el . e M- _
(CF2.4925 GHz 1001 pts 1.33 MHz/ Span 13.3 MHz
2 Result Summat None Power Max Hold
Tl (Ref) 1.000 Mz -36.38 dBm
Ty Total -36.38 dBm

Adj 1.000 MHz 1.000 MHz -35.47 dBm =-35.33 dBm

AltL - 2.000 MHz -36.46 dBm -35.79 dBm

Alt2 3,000 MHz -34.21 dBm -35.51 dBm

A3 4.000 MHz -35.93 dBm -35.24 dBm

Altd 5.000 MHz -36.14 dBm -34.70 dBm

A]t5 5,000 MHz -36.21 dBm -29.34 dBm

ety N
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Ref Level 20,00 dEm ® RBW 200 khz SGL
& Att dB & SWT 10s @ VBW MHz  Mode Auto Sweep
TDF “FSL-3m_30MHz-18GHz" "EMCO_133 ANT" . ANT3m_OUTCABLE"

M1[1] -24.56 dBm
2.500 000 000 GHz
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=
e
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— | — ——
40 0
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Spectrum [ - |

Ref Level 20.00 dBm & RBW 20( S6L
& At 20dB ® SWT 10s & VBW Hz Mode Auto Sweep
TDF “FS|-3m_30MHz-18GH: MCO_133 ANT" > ANT3m_COUTCASLE"

10 dBr #99999 500 GHz|

o0

Vo5

-50 dam

CF 2.4995 GHz 1001 pts 100.0 kHz,/ Span 1.0 MHz
ety DN
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View * Spectrum .

Ref Level 10.00 dBm & RBW 50 kHz S6L
& At 10 dB ® SWT 5ms & VBW 300 kHz Mode Auto Sweep Count 1 000/1 000
TDF "EMCO_133_ANT.TDF I_30MHZ-18GHZ TDF" "FAC2. ANT3M_OUTCABLE TDF"

A } | a1

as

a5 !
‘ | 1
_45 .
. \ , I N
it o i cmcana et i e e e T T il S e il = o el
|CF 2.492 5 GHz 1001 pts 1.33 MHz/ Span 13,3 MHz
None Power Max Hold
1.000 Mz -35.86 dBm
Adj 1.000 Mz 1.000 MHz -35.98 dBm -36.17 dBm
Altl 1.000 M-z 2.000 MHz -35.98 dBm -35.09 dBm
Alt2 1.000 Mz 3,000 MHz -36.13 dBm -36.05 dBm
Al 1.000 Witz 4.000 MHz -35.03 dBm -25.76 dBm
Altd 1.000 M-z 5.000 MHz -35.41 dBm -35.30 dBm
At5 1.000 Mz 6,000 MHz -35.48 dBm -30.43 dBm

C eody N -
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Spectrum

Ref Level 20.00 dBm & RBW 200 kHz

& Att 20dB ® SWT 10s ® VBW MHz  Mode Auto Sweep
TDF “FSL-3m_30MHz-18GH2" "EVMCO_133 ANT"," > ANT3m_OUTCASLE"

M1[1] -30.31 dBm
2,500 000 000 GHz
Mzf1] -30.21 dBm

#99-999-566-GHz|

CF 2.4995 GHz 1001 pts 100.0 kHz/ Span 1.0 MHz
- Ready T 53
9.7_17_BElow_Sweepl_B7_Ch20800_50RBs_QPSK_AntV_EUTstanding
M w *  Spectrum .
Ref Level 10.00 dBm ® RBW 50 kHz S6L

Attt 10dR ® SWT Sms ® VBW 300kHz Mode Auto Sweep
TDF “EMCQ__133_ANTTDF","FSL-3M._30MHZ-18GHZ.TOF", "FAC2._ANT3M_OUTCABLETDF

A

| A1

Count 1000/1000

birq

ars
4894310 GHz.

IS BEEEE E

L e e e

P R ™ ot
S i

EEPE——— 7

|CF 2.492 5 GHz 1001 pts

1.33 MHz/

Span 13.3 MHz

None

Power Max Hold

1.000 MHz -32.73 dBm

Ty Total -32.73 dBm
Adj 1.000 MHz 1.000 MHz -33.81 dBm -32.72 dBm
Alt 1.000 Mz 2,000 MHz -34.57 dBm -32.42 dBm
Alt2 3,000 MHz -35.21 dBm -32.04 dBm
A3 4,000 MHz -35.61 dBm -31.89 dBm
Alt4 1.000 M-z 5.000 MHz -34.34 dBm -31.21 dBm
AltS 1.000 MHz 5,000 MHz -36.04 dBm -30.63 dBm

o Ready ingunnuLaj 5
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1.6.2 Band-Edge High, Ch21400 1RB high

Multiview == Spectrum

Ref Level O
s Att
TDF "ER
1 Frequency Sweep e iRm
hetl MI1[1] -29.57 dBm
2.570006500 GHz

1001 pts 100.0 kHz/ 2.571 GHz

7 14052021
=== 15:00:06
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MultiView =& Spectrum

Ref Level O dBm
e Att
TDF "ER v )
1 Frequency Sweep * Rm
hegk -32.21 dBm
2.5715090 GHz

2.5715 GHz 1001 pts 1.9 MHz/ 2.5905 GHz

T rE 14052021
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9.7_08_BE_high_Sweep2_B7_Ch21400_1RB_high_QPSK_NSO1_AntV

MultiView =E Spectrum

Ref Level 0,00 dBm
5dB = SWT

1 Frequency Sweep

M1[1] -19.66 dBm
2,570007500 GHz

2.57 GHz 2 1001 pts 100.0 kHz/ : ~ 2.571GHz
(T | ‘-‘;ﬁf_;:;;
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Multiview &2 Spectrum
Ref Level 0.0

1 Frequency Sweep s 1Rm
otk -23.36 dBm
2.5715090 GHz

1001 pts 1.9 MHz/ : ~ 2.5905 GHz
71 14.05.2021
[TITTITIT 0 |
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1.6.3 Band-Edge High Ch21400 50RBs (full)

MultiView =& Spectrum

1 Frequency Sweep

1001 pts
14:33:03 14.05.2021
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MultiView =8 Spectrum
dBm

1 Frequency Sweep

1001 pts
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1001 pts 100.0 kHz/

14:48:49  14.07.2021
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Multiview =& Spectrum

Ref Level 0.00 dBm

® 1Rm
M1[1] -17.27 dBm
2.5710090 GHz

2.571 GHz 1001 pts 1.9 MHz/ 2.59 GHz
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